Péter Orgovanyi, llona Dalko, Edit Vadkerti, Ferenc Bognar

Basics of Wastewater Treatment

Mechanical pretreatment

Nowadays, the primary wastewater treatment stage is used very rarely or not used at all on its
own, because water leaving the treatment does not or only partially complies with regulations. The
composition and concentration of initial raw wastewater can show significant differences depending
on the origin of wastewater, which greatly influences the choice of the applied technology line.
Physical, chemical and biological processes based on each other are used in wastewater treatment.

Mechanical wastewater treatment is one of the oldest methods used. Its engineering structures
are designed with fluid dynamics in mind, influenced by physical forces (inertia, gravity, friction
[...]
The specific costs of the above-mentioned methods are high and are therefore less widespread.

Sludge treatment

In the last few decades, wastewater treatment has gone through significant development. However,
treatment and disposal of sewage sludge, which is a byproduct of wastewater treatment, did not
keep up with this development. As the sanitation and wastewater treatment program progresses,
the amount of sewage sludge in Hungary is expected to increase in the upcoming years.
In the various operating units of the treatment process, residues (sand, screenings, floating
materials, sludge) are formed, among which the largest mass and volume is sludge.
The type, quantity and nature of residues will depend on:
— the load of treated wastewater, i.e. the amount of wastewater and the type of constituents
and their properties
— the treatment processes used, their efficiency and the constituents transformed
— materials and energy used in the treatment processes
The following sludges can be distinguished by their location and state:
— primary sludge: sludge separated in the primary settler, its dry matter content is 2—3%, its
nitrogen and phosphorus content is lower compared to secondary sludge
— excess sludge (secondary sludge): sludge produced during biological treatment, mostly it
consists of water and is also derived from solid particles
— chemical sludge derived from chemical treatment (tertiary sludge): sludge separated during
chemical sewage treatment

46



— mixed sludge: a mixture of primary and other sludges (excess or chemical) removed from
the primary settler
— stabilised (digested) sludge: sludge removed from the system after stabilisation with reduced
organic matter content and pathogenicity
— sludge water: water containing dry matter separated during dewatering of sludge
The sites of sludge generation are shown in Figure 16 depicting the technological longitudinal
section of treatment with activated sludge system and pre-denitrification.

Screen Grit Primary clarifier ~ Anaerobic-anoxic-aerobic tank Secondary clarifier
chamber
|TN2 O, input
I Je 1Lk N BN 0 |,
" 14 D |[v vy e
N 7
. M S
H : NOs-recirculation _O Excess sludge
L 4 : Raw sludge
Sereening 3 Sludge recirculation
v
Grit

I Thickener
+ In case of FOG Leachate

removal: fat, oil and

Figure 16
Sites of sludge generation in municipal wastewater treatment (compiled by the authors based on [11])

Wastewater treatment technologies determine, in addition to the composition of wastewater, the
properties of residual materials as well. The major part of sewage sludge is water, which is present
in three different forms in sludge (free water, bound water and intracellular water content). Based
on the composition of sewage sludge, it can be divided into two groups, recoverable and inhibitory
substances (Table 5). Table 6 illustrates the general properties of sewage sludge varieties.

Table 5

General composition of sewage sludge [11]

Free or easily removable sludge water

Capillary water (20%)

Sludge water
Moisture content of flock particles (2%)

@
= Chemically bound water in cells (8%)
b
é Crushed, ground mineral Fine and coarse sand
@ particles Other granular materials
=
% Organic compounds Carbonaceous residues
s
<
W
I~ N

Nutrients P

K
Trace mineral Metallic elements, organic chemicals

47



Heavy metals (Cd, Pb, Hg, Cu, Ni, Zn, Cr)

2 Toxic substances -
Z e - Other Toxic Substances (As, Mo, Se, etc.)
= S =
— @B .
= 2 F Bacteria
£g 2 :
w BZ Viruses
S=g Pathogens
= Q2 = P: i
S35 arasites
S o2
@ W .= .
2~ Fungi
7] ; -
Anthropogenic substances Pharmaceutical compounds, personal care products, etc.

Table 6

General composition of sewage sludge varieties [12]

Sludge type
. Raw sludge
Typical . .
Dimension from Exces$ slud.ge Badly digested ~ Moderately Well digested  Fully digested
parameters mechanical "o biological slud digested slud lud lud
treatment udge igested sludge sludge sludge
treatment
pH - 5.0-7.0 6.0-7.0 5.6-7.1 6.8-7.3 7.2-17.5 74-7.8
Dry matter % 5-10 4-8 4-12 4-12 4-12 4-12
Loss on ignition % 60-75 55-80 55-70 50-60 45-55 30-45
Acid mg/l CaCO; 500-1,000 500-1,000 1,000-2,500 2,000-3,500 3,000—4,500 4,000-5,500
consumption mmol/l 20-40 20-40 40-100 60-140 120-180 160-220
Volatile acids mg/l acetic acid 1,800-3,600 1,800-3,600 2,500-4,000 * 1,000-2,500 100-1,000 <100
mmol/l 30-60 30-60 40-70 * 15-40 2-15 2
Total N 2-7 1.5-5.0 1-5 1-3.5 0.5-3.0 0.5-2.5
Total P % dry matter 0.4-3.0 0.9-1.5 0.8-2.6 0.8-2.6 0.8-2.6 0.8-2.6
Total potassium 0.1-0.7 0.1-0.8 0.1-0.3 0.1-0.3 0.1-0.3 0.1-0.3
Specific filter M/kg 1011013 102103 5.101-5.1012 1011012 5.100-5.101 100-10n
resistance
Calorific value kl/g my 16-20 15-21 15-18 12.5-16 10.5-15.0 6.3-10.5

The physical properties of sewage sludge can be grouped according to water content:

— liquid (85-100%)
viscous, non-pumpable (75—-85%)
mushy-plastic, viscous (70-75%)
crumbly, often solid (40—70%)
loose, very hard (10—-40%)
powder (10%)

The quality of the sewage sludge is characteristic of the given settlement and the treatment
technology, so it may vary from one settlement to another.

The long-term load of 599 domestic agglomerations (602 wastewater treatment plants) is
determined by Government Decree 25/2002 on National Municipal Wastewater Collection and
Treatment Implementation Program and the VGT. The long-term aggregate load of agglomerations
will be 12,041,042 PE (population equivalent) according to the government decree effective as
of 21 November 2014. The long-term load of 236 settlements with lower than 2,000 PE is added
to this and estimated to be 173,082 PE. The sum of the two gives the long-term sewage load of

48



municipal wastewater treatment plants. Figure 17 shows the expected sludge volumes estimated
by the Sewage Sludge Management and Recovery Strategic Program.

Sludge produced

250,390
250000

237,870
SETTED 225,351
210000
150000 179,378
170000 .
150000

2013 2016 2023 2027

Year

Sludge produced [t/year]

Figure 17

Expected sludge volumes in the upcoming years (compiled by the authors based on Sewage Sludge Management
and Recovery Strategy 2014-2023)

Volume reduction and stabilisation procedures

Before sludge disposal, it is necessary to go through several technology units (thickening,
dewatering, stabilisation, disinfection and heat treatment drying) in order to reduce its water
content, its biodegradability and to decrease pathogenicity.

Sewage sludge treatment is defined as actions performed on the sludge generated at the sewage
treatment plant to reduce volume and pathogenicity, and to improve manageability, recycling or
disposal.

Further use or disposal determine how sludge is treated and require treatment:

— water content of sludges

— in wastewater treatment plants, the behaviour of similar types of sludge varies during different

treatment processes

— presence of infectious (worms, pathogens, bacteria) and toxic substances
The most important steps of sludge treatment are:

— sludge thickening
sludge conditioning and stabilisation
disinfection
dewatering
disposal

Compaction
The first technological treatment of the primary and secondary sludge is compaction. The purpose of

compaction is to reduce the volume of sewage sludge, which is intended to provide more favourable
conditions for sludge incineration and disposal. To increase the efficiency of the technology,

49



a polyelectrolyte or metal salt is added to increase solids content by up to 6—-10%. Based on the
compaction capacity of the sludge, three types can be distinguished, as shown in Table 7. The
operator can calculate sludge volume reduction that can be achieved by compaction by taking into
account the daily volume (I/d) and dry matter content (%) of pre-settled sludge.

k
daily dry matter content (Fg)

= volume of removed pre

(D) * dry matter content of removed pre — settled sludge( )

— settled sludge

100
Table 7
Sludge thickening and dewatering [11]
Limits of dewatering
Compaction
without Belt filter press Chamber press
Sludge characteristics in terms condltlotnmg
of water content agents
Conditioning with Conditioning with iron salt or polymer
polymer
with lime without lime
DS % W % DS % W % DS % W % DS % W %

Easily compacting/dewatering
sludges e.g. municipal sewage >7 <93 >30 <70 >38 <62 >45 <55
sludge from combined sewer

Moderately compacting/ dewa-
tering sludges e.g. municipal

. 4-1 96-93 18-30 82-70 28-38 72-62 35-45 65-55
primary sludge from segregated
sewer system
Poorly compacting/dewatering
sludges e.g. municipal second- <4 >96 <22 >78 <28 >72 30-35 70-65

ary sludge

D — dry matter content

W — water content

Gravity compactor is a common technology used in municipal sewage treatment plants, but
mechanical compactors are increasingly being used. The advantage of the technology is low specific
investment cost. The technological elements of sewage sludge compaction are shown in Figure 18.

50



Thickening
with or without chemical (PE, inorganic chemical)

/ | \ N\

Gravitational Flotation Dynamic Filtration
,| Batch operation | Full flow reactor [ Centrifuge _’
(conical) (with raw water)

v

Continuous - — L
) ly,| Partial flow reactor >| Vibrating table | Membrane filter
operation

| Recirculated reactor ->| Vibrating container |

Figure 18

Technological elements of sewage sludge compaction [11]

Gravitational compaction

Gravitational compaction is practically another phase of sedimentation. It can be equally used for
compacting raw, excess and mixed sludges.

In terms of structure, the following can be distinguished:

— intermittent — naturally operating “funnel compactors” (only under gravity, with or without
sludge excavator and mixer, up to 5,000 PE, at least 2 parallel engineering structures are
required)

— continuously operating — artificial “machine” operated (rod compactors, equipped with
a mixer, structurally similar to radial flow settlers, used mainly in installations with a load
above 5,000—6,000 PE, mainly used for secondary sludge compaction)

The difference between gravity settling and compaction processes is generally less well understood,
though closely related. During compaction, the concentration of suspended solids increases as the
solids get closer to one another. Compaction occurs in the bottom zone of the structures. During
the process, solid particles are compacted by pressure from the weight of the particles above them.
The site of sludge feed depends on the shape of the structure (circular — in the centre, rectangular —
at one end of the pool). Compacted sludge is removed from the bottom continuously or periodically.
Thickeners with circular base are more widespread, its design is illustrated in Figure 19.

The sludge inlet pipe directs the sludge into the zone above the compactor area, the sludge
being introduced under the distribution cylinder flows radially into the sedimentation space, from
where solid particles larger than liquid settle into the compactor space located at the bottom or
into the bottom zone. The slowly rotating sludge excavator moves the compacted sludge into the
sludge sump. By the slow rotation of the rods, settled sludge can be kept in slow motion, bridge-like
flaking of sludge particles as well as sludge stratification can be prevented. Based on operational
experience, drainpipe is a critical component of the compaction process as it has to extract high
concentrations of sludge from the sludge sump. Gravity compactors are recommended to use up to

51



40m3/d of sludge (5,000 PE) before sludge digesters or dewatering equipment. The achievable dry
matter content is 2.5-4% for batch operation and 3—6.0% for continuous operation compactors.
The residence time of the sludge in the structure is approximately 6h. The operation of gravity
compactors is mainly influenced by surface load.

RalmP Engine
|
r 5
)
r E Weir
= Av4
' ':' Baffle Sludge
>
; Scum trough I Distribution chamber| oukct
Scum <« 1 ) ( “j -
removal Sedimentation zone AN Sludge inlet
Thickening ' b —
zone | |. e
L— — >
=

Sludge

scrapper Sludge

sump _'_ '_’_ Sludge
removal

Figure 19

Gravity compactors with circular base [10]

The addition of the chemical improves the gravitational compaction of sludge by a few percent,
among conditioners iron and aluminum salts as well as lime hydrates are used. The first two are
more potent, the latter is a weaker coagulant. Charged organic polymers are more effective because
of their dissociation moieties, since they hold the flakes together not only by hydrogen bond, but
also by covalent bonding of the polymer chain. The amount of chemical needed is determined
under laboratory conditions as the chemical significantly affects sludge properties.

Flotation

Flotation process is used to remove materials with a density lower than water. Separation of sewage
sludge is achieved by the upward movement and flotation of air bubbles adhering to suspended
particles. The attachment of bubbles, flocculation can also be improved by the use of chemicals
mixed with the sludge.

Classification can be done by operating principle:
gravitational operation (cheap to operate, but less efficient and requires a large reactor volume)
forced air
pressurised
— vacuum
— electroflotation (not used to compact sewage sludge)

52



The latter four are more efficient, require less reactor volume, but their operation is more expensive
and requires expertise.

The flotation unit consists of a pressurised tank — flotation reactor — feed pump and air compressor,
which are installed in various combinations due to economic aspects, shown in Figure 20.

Full flow sytem

Pressurized
tank

) - Flotated sludge
Water inlet Flotation
’ Water outlet

Partial-flow sytem |

W o I Flotati Flotated sludge
ater inlet otation Water outlet

A

Pressurized
tank

Recirculation sytem

Water inlet Flotation

Recycle

Pressurized
tank

Pressurized
water

Air

Figure 20

Flotation variations [13]

Factors influencing flotation efficiency:

type of sludge

air pressure (influences bubble diameter, dry matter concentration, as well as sludge quality
exiting the compactor)

feed sludge type (pre-settled sludge is generally heavier than post-settled sludge and is
therefore more difficult to compact by flotation)

sludge age (influences to a lesser extent, aged sludges tend to float naturally due to their
gas-forming properties)

recirculation rate (the recirculation fluid conveys air to the site of injection into the compactor)

53



hydraulic and sludge load (in case of hydraulic load, the quality of the effluent sludge water

is lower, the concentration of floated sludge decreases)

— air (A) solids (S) ratio (A/S, which is 0.02 during activated sludge compaction by flotation)

— thickness of the floated sludge layer and its dry matter content (increasing or decreasing
the running speed of the scraping device results in a thinner or more concentrated sludge,
respectively)

— chemical addition

— temperature

This is a less common procedure due to its mechanical components requiring more complex and
expert handling. Areas of application are wastewater pretreatment units, they play a very important
role in water pre-purification in the food industry, in wastewater treatment plants (for the removal
of grease, oils, fibrous materials), and in sewage sludge compaction (rarely). Available efficiency
is ~ 6% dry matter.

Mechanical compaction

Gravity compactors have been used primarily in municipal wastewater treatment, but recently
the use of dynamic compactors is emerging. Dynamic compactors require the use of chemicals to
optimise their performance. Even with the addition of a little chemical, 5-8% compacted sludge
can be obtained, which is favourable for further treatment. Advantages of the compaction process
include small compartment size, located in a closed space, operation is weather-independent, and
its compaction efficiency is higher. Disadvantages include high operation costs, special, expensive
machinery and chemical need. They can be mainly used at larger plants due to their high, variable